L et i L OO g W B

- MANLEY MANUFACTURING DIVISION orF AmericaN CHAIN & @mm Company, Inc, YORK, PA.

PARTS LIST FCR #1004 HYDRAULIC FLOOR JACK

Part Na.
Ro. Req'ds

MODEL NO, P-813

Description

PA=-317 1
PA-430
PA-678
PA-679
PA-T37

[Sy LI L

PA=-T38 1
PA=T46 1

PA~T48
PA=T29
PA~835
1377
1431
3515
5554
5578
7106
TLT?
7250
7278
7301
7510
7522

o e D b e e B 00 e g

7767
7768
7783
7785
7786
a7
7788
7789
7790
7791
7792
7793
7806
7810
7829
X-78BE0
7866
7867
7TBE8
7869
7870
7871
7872
873
7874
7875
7877
X-7878
7880
7881
7882
7883
7884
7886
X-7887
7893
794
X-7909
8112
X-8183
a220
8221
gz22
8302
B66S
8666
8667
X-8676
X-8707
a1z
B713

Pt el b et DO b b b e e et b Rl et e DO B

23
HE o b e bt D@ M D = 2 W T bl e e et S e et e el 1 et

Stesl Ball (Hardened) 1/4"

Stesl BAll (Hardened} 3/8%

Allen Pipe Flugs - 1/¢*

Stesl Ball (Hardened) 1/2*

Set Chevrens 5/8% I.D, 4-Solid Rings with bottom
adepter ring

Set Packing 2-Rings 3/8" I.D. x 5/8° 0.D. = 1/a°
thick

Set Chevrens 2 I.D., S5=-Solid Rings with bottom
adapter ring

Washer 38/64” 0.D. x 25/84" T.D. x 1/32" thick
Washer 1" 0.D. x 25/84™ I,D. x 3/32" thick
Alemite Fittings - 1/4* with bell check #1641
Spacer - /4" S$td. Pipe 5-5/8" long

Pin - 1/2" dia. x 2-1/8* lonp

Pin - 1/4" dia. x 1" long

Spacer - 1/2® gtd. Pipe 5-5/8" long

Special Rivet - 1/2% dia. x 1-1/2" lemg
Tension Springs - 5/8" dim, x 5-3/4" long
Spacer - 7/8" 0.D. x .759" I1.D, x 5-5/8" long
Stud - 5/8% dia. x 8-3/8" lomg

Spacer - 7/8" 0.D. x .635" I,D. x 5-3/16" long
Special Cap Serew - 1/2® Hex, x 1-9/16" long
Valve Plug = 11/16* dia. x 17/32* long

Valve Gasket - 11/16™ 0,D. x 1/2" I.D. x 3/64"
thick

" Wheels

Caster Yoke
Cylinder

Packing Nut
Handle Yoke
Handle
Operating Bell Crank
Gontrol Handle
Relemse Cam
Bell Crenk
Rest Plate Bearing

Rest Plate
Discharge Valve Stop - 1/4° Square x 5/8% lomg
Packing Nut - 3/2% Hex. x 9/16" long
Packing Rut
Cester Unit Complete
Tenaion Spring -~ 5/16" dia. x 1-1/4* Iong
Oporaticg Rod ,262% dia. x 39-3/4" long
Kandle 1-1/8" Steel Tubing 55-7/8" long
Positioning Bars 1/2* dia. x 2-3/8" lonp
Comprassion Sprimg - 13/32" I.D. x 7/6€* long
Gasket - 1/16" thiecsk

Compressien Spring - 15/32* I.D. x 2-6/16% long
Release Stem - 3/8" dia, x:7—1/2" long

Top Packing Ring -

0il Soreen

Ram = 2" dia, x 8-5/8% long

Plunger Unit Complete

Pump Lick - 1/2* x 1* x 5 long

Special Rivet = 1/2" dim. x 1-3/4* long
Releass Cam Stud ~ 3/4" Hox. x 1-7/16" long
Pin - 7/8" dia. x 4-5/4" long

Pin - 5/8* dia. x ™ lonp

Drag Links - 5/8° x 1.1/4% x 18-1/4" long
Hendle Unit Complete

Stud - 3/4" dla. x 12-1/4* long

Stud - 3/4" dim. x 8-1/2* long

Safety Chain TUnit

Caster Screw .

Intake Telve .

Wesher -~ 49/84" I.D, x 2" 0.D. x 1/8* thiek
Spacers - 1% 0.D, x 760" I.D. x 1~3/4" long
Pin - 9/32" dis. x 1-21/32* long

Wheels

0il Box Lid

R.H. 5ide Frame

L.H. Side Frame

Cover Plate

Cylinder Tnit Complete

Pin - 5/8° dia, x 5-1/4" lomy

Pin - 5/8" dia. x 4" long

2 Form M=-2T71 (RGV-

8"3"'40 L] )



MANLEY MANUFACTURING DIVISION orF AmercaN Cuoain & Caste Comeany, Inc, YORK, PA.

2 8]

jom ]

PLUG PA678

PA-317

1872

_Plg:”gg CASTER YOKE ASSEMBLY
PAT738 73510 8663 7783

7810 7522 [ /7187

,61—]\ )
'l“‘_"‘,"‘,#ﬂ ‘
S | Vi

AR 7.
L Pt L H
, ///jfyfflfllﬂ %ﬁ? ‘ il'ﬁ

v ) )

7867 %7878 K7 PA7148
7868 7829 806

%8707 %8183

— . = \k &)
P T
< 5% N
9 7785 5554
7276 PA-737 PA430 FlG 1 7874 7883

PA746

T 7 .wrmzl/”.p;?f';'/ .
Wi {'—;z}"/ s s, -

8666

8713 ,
R ZS

7791 ‘\w

g 3
s J 1 92
r .................. l
_— o Pan~:

ANE

M-2T

1877

Form M-271 {Rev. B=-3=40.)





